
UCLA
Reports

Title

The Energy Implications of Greater Reliance on Direct Potable Reuse Water Recycling in 
ImportReliant Regions

Permalink

https://escholarship.org/uc/item/2888551s

Authors

Chow, Nicholas
DeShazo, JR
Moghaddam, Omar

Publication Date

2023-08-01

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/2888551s
https://escholarship.org
http://www.cdlib.org/


 
 
 
 

Energy Research and Development Division 

FINAL PROJECT REPORT 
 
 

The Energy Implications of 
Greater Reliance on Direct 
Potable Reuse Water 
Recycling in Import- 
Reliant Regions 

 
Evidence from Los Angeles County 

 
 
 

May 2023 | CEC-500-2023-026 
[...]
as well as the associated greenhouse gas considerations. It is in these two areas that 
this research differs significantly and will contribute to our understanding. 

Figure 2: Existing and Planned Wastewater Reuse in LA County 



10  

 

Source: University of California, Los Angeles 

When California formalizes DPR regulations in 2023, many water agencies may 
concurrently begin adoption of energy intensive AWT, which may result in a steep 
increase in local energy use. This paper seeks to fill several gaps in the literature by 
examining this potential energy use increase alongside existing energy consumption for 
wastewater management. This paper firstly estimates the magnitude of energy shift in 
the sector and enables the power grid to prepare for such a change. Utilizing our 
modelled energy use and intensity data, we assess regional and statewide benefits of 
adopting DPR by quantifying its energy use and intensity compared to existing and 
potential drinking water supply solutions in Los Angeles. Lastly, our analysis takes a 
broader perspective on water supply by providing a greenhouse gas (GHG) and 
economic analysis of the energy intensities associated with these supply alternatives to 
better inform policy and decision making in accordance with California’s clean energy 
initiatives. To answer these questions, we rely on data collected from government 
agencies describing existing energy use for wastewater management, and we compare 
this to data that we have modeled to describe the energy intensity of DPR across the 
same wastewater treatment facilities in LA County. Finally, we collect data on both the 
cost and GHG intensities of the energy supporting the water supply alternatives and 
describe how those might affect decision making over time. 



11  

CHAPTER 2: 
Project Approach 

 
 

This research first evaluates the energy shifts associated with the application of a range 
of AWT treatment trains to wastewater treatment facilities in LA County. Secondly, our 
analysis evaluates the net energy benefits of using these technologies in the state’s 
energy grid. Lastly, given the range of possible DPR energy needs, our research 
considers the greenhouse gas and electricity cost implications of these alternatives for 
policy decision making at the state and regional level. The following section describes 
the data and methods used to develop our results and includes both collected and 
calculated data for wastewater, direct potable reuse, and water supply alternatives in 
LA County. We also further describe the data collected to inform our sensitivity analysis 
covered in our discussion. 

We first provide a description of the ongoing energy use for wastewater management 
as a baseline to understand the magnitude of potential change in energy consumption 
associated with implementing DPR in LA County. We then quantify the energy used by 
various AWT trains and use these values to describe the maximum and likely shifts in 
energy use incurred in treating wastewater flows for DPR. As DPR adoption will shift 
water supply portfolios, we compare its energy use to those of existing water supply 
alternatives, which allows us to describe potential net impacts to the wider California 
energy system. Throughout the paper, we discuss the energy consumption of three 
types of water systems: 

• Wastewater Management Systems--describing current non-potable wastewater 
system operations. 

• DPR Systems--describing the future potential energy use and associated energy 
implications. 

• Water Supply Alternatives Systems--describing common water supply alternatives 
for LA County, including imported water and desalination. 

Across each of these systems, energy uses are further distinguished into energy for 
conveyance, treatment, distribution, and waste management, the most energy intensive 
aspects of non-residential water management. 

2.1 Wastewater Management Systems 
To establish a baseline for energy use in wastewater systems, we first calculated the 
energy intensity and total energy consumption of existing wastewater treatment (WWT) 
plants that could feasibly upgrade to AWT facilities. WWT plants that collect and have 



12  

ownership over their wastewater flows, as well as have sufficient flow to make the AWT 
process viable, were considered for this analysis. Our analysis chose only to consider 
plants with flows above 5 million gallons per day (MGD) based both on literature 
claiming that plants treating fewer than 5 million gallons per day (MGD) showed 
inconsistent energy use characteristics, and expert opinions suggesting that DPR would 
likely be uneconomical at that scale. For this analysis, we collected relevant data for 
WWTP in LA County with greater than 5MGD through in-person interviews, public 
information requests, and reviews of existing literature. Using this information, an 
energy intensity (kilowatt hours per acre-foot) was calculated for each plant and was 
applied to their respective current average flows to determine an average annual 
energy use. 

Of the 27 WWT facilities identified in LA County, 16 met the ownership and flow size 
requirements for the analysis and were surveyed through personal communications and 
public data collection. These 16 plants represent more than 99% of the raw municipal 
wastewater collected in LA County and are managed by four major sanitation agencies. 
Below is a list of the examined facilities showing energy-relevant descriptive information 
for each plant, such as treatment level, plant flows, and energy usage, as well as 
information about their plant processes. 

Figure 3: Identified Wastewater Treatment Facilities in Los Angeles County 
 

 
Shows a map of 16 wastewater treatment facilities which manage a majority of Los Angeles 
County's wastewater flows. Circle size represents each facility's average daily flows ranging from 
6 MGD to 260 MGD. 

Source: University of California, Los Angeles 



13  

 



14  

Table 1: Summary of Treatment, Flow, and Energy Data for Wastewater Treatment 
Facilities in Los Angeles County 

 

Source: University of California, Los Angeles 

Our data collection efforts resulted in both unit energy intensity as well as total energy 
use estimates shown graphically below. 

Figure 4: Energy Intensity (kWh/AF) and Use (GWh/yr) for Wastewater Facilities in 
Los Angeles County 

 

Source: University of California, Los Angeles 



15  

The data shows that there is a wide range of energy intensities among plants in LA 
County, from 464.511kWh/AF to 1222.575 kWh/AF, shown in the upper graph in Figure 
1. Energy intensities between 520-670 kWh/AF are common for WWT (Raucher and 
Tchobanoglous, 2014), and the collected data shows that most of the plants fall within 
this range. The plants show energy intensity variability in solids waste management 
technologies, solids loading, and other operations (shown in Table 1). While it is difficult 
to unequivocally attribute the deviations in energy intensity to these processes, many of 
the plants which notably deviate from the common range (TIS, VAL, LAN, and PAL) 
engage in additional solids waste management processes which are not present at 
other facilities. The remaining plant with a deviant energy intensity (TAP), was 
identified as having additional recycled water pumping costs of up to 151.407kWh/AF 
and is also in the process of upgrading the dated components of their facilities. 

Figure 1 shows that each plant’s contribution to energy use in the wastewater sector is 
more directly a function of its flows. Notably, the two largest plants (HYP & JWP), which 
have some of the lowest energy intensities, contribute 58.33% of the total energy use 
in the sector annually. This aggregated annual energy usage for the LA County 
wastewater sector is 505.938 GWh/yr. and provides a baseline against which to 
compare the additional energy load incurred through direct potable reuse strategies. 

 
 

2.2 Direct Potable Reuse Systems 
As treatment is consistently one of the most energy intensive components of DPR, this 
analysis focuses on establishing credible estimates for AWT, while accounting for 
variation in plant size among our sample. Treatment energy use, however, is not the 
only consideration when engaging in DPR, and can become secondary to the 
aggregation of the other energy intensive components like distribution and waste 
management. These two factors are highly variable and based on site-specific 
conditions such as land availability, topographic variability, and access to ocean outfall 
brine disposal lines. For our analysis, covering both raw water and treated water 
augmentation, we first consider the common components only: conveyance and 
treatment. In a later analysis, we then address the energy use incurred through site- 
specific conditions (distribution and waste management) for both strategies using a 
breakeven analysis method (See section 2.4). 

We used information from our primary data collection and in-person interviews to 
establish assumptions for the conveyance of wastewater to new AWT facilities. 
Interviewees explained that primarily due to the high land cost and energy needs for 
pumping, AWT facilities are unlikely to be sited far from WWT facilities or on new 



16  

premises. They further explained that AWT technology’s relatively small footprint and 
modular layout would enable it to be sited at many existing facilities without much 
difficulty. Taking these findings together, we assume that AWT facilities can be built on 
the same site as WWT facilities. This makes conveyance energy costs effectively zero 
and simplifies the factors in this first component of our analysis of DPR systems to 
treatment only. 

For AWT, there are many combinations of unit processes that can produce potable 
water for DPR, dependent on influent quality and contaminants at the onset of the 
process. Without site specific chemical data across facilities in LA County, this research 
focuses on modeling a range of likely treatment trains that are established or currently 
being considered for implementation among California water utilities. These include 
those of Orange County Water District’s Groundwater Replenishment Water System 
(OCWD), San Diego’s Pure Water Project (SDPW), Metropolitan Water District of 
southern California’s Regional Recycled Water Program (MWD), and the City of Almonte 
Spring’s pureALTA project (ALTA). These treatment trains include a range of 
technologies as well as influent types with the OCWD, MWD, and ALTA trains receiving 
(or planning to receive) secondary treated wastewater effluent, while the SDPW train 
receives tertiary treated wastewater effluent. The unit processes for the selected trains 
are shown in summary below. 

 
 

Figure 5: Overview of Advanced Water Treatment Trains Considered in this Analysis 
 

The above treatment trains are referred to in short throughout the text as OWCD, 
SDPW, MWD, and pureALTA respectively. 



17  

Source: University of California, Los Angeles 
 
 

Where: 

MF-  Microfiltration 

RO- Reverse Osmosis 

UV-  Ultraviolet Irradiation and Advanced Oxidative Processes 

OZ- Ozonation 

BAC- Biologically Activated Carbon 

MBR- Membrane Bioreactor 

UF- Ultrafiltration 

2.2.1 Advanced Water Treatment Energy Intensity 
Estimation 
To define the energy intensity of the AWT trains being considered in this report, 
observed treatment train data provided through a pilot study and the literature were 
prioritized. In cases where this data was not available, we estimated unit process 
energy intensity using the literature values derived from operations and maintenance 
(O&M) cost estimates provided by Plumlee et al. (2014). This strategy was undertaken 
for the SDPW and MWD trains using the true data of the OCWD treatment train as a 
basis. 

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸 𝐼𝐼𝐼𝐼𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐸𝐸𝐸𝐸 (𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼) = 𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼 + 𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸 𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝑂𝑂𝑂𝑂𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼 𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼 + 𝐵𝐵𝐵𝐵𝐵𝐵𝐵𝐵𝑂𝑂𝑂𝑂 𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝑂𝑂𝑂𝑂𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼 𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼 

𝑀𝑀𝑀𝑀𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸 𝐼𝐼𝐼𝐼𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐸𝐸𝐸𝐸 (𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼) = 𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼 − 𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝑂𝑂𝑂𝑂𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼 𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼 + 𝑀𝑀𝑀𝑀𝐵𝐵𝐵𝐵𝑀𝑀𝑀𝑀 𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝑂𝑂𝑂𝑂𝑆𝑆𝑆𝑆𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼 𝐸𝐸𝐸𝐸𝐼𝐼𝐼𝐼 

Observed data for the OCWD train was derived from Tchobanoglous et al. (2015) and 
observed data for the ALTA train was provided by its pilot study operators (Kumar et 
al., 2017). 

The effect of economies of scale was accounted for in AWT estimates through the 
development of energy intensity curves for each relevant process, and for the OCWD 
train as a whole. These curves allow for the calculation of expected energy intensity for 
any treatment process, in accordance with their plant size. Each of the unit processes, 
as well as OCWD’s train curves, are defined using a power curve: y= axb. As described 
by Plumlee et al. (2014) and confirmed using EPRI’s Municipal Wastewater Energy 
Calculation Tool (2013), using a power curve accurately reflects how energy intensity 
changes with plant size. 



18  

For each relevant unit process, we adapted Plumlee’s (2014) O&M curves using a log- 
log transformation. This process was predicated on the assumption that the developed 
energy curve would have the same shape as Plumlee’s, as shown by an identical 
gradient. Given a defined gradient and an estimation for an existing southern California 
water plant (San Jose Creek Water Reclamation Plant: Gerrity et. al (2013)), the 
general form of the curve was estimated and is shown and described below. 

Figure 6: Estimated Energy Intensity Curves for Each Unit Process 
 

Due to the difference in magnitude of the estimated energy intensity curve for the entire OCWD 
treatment train, it is not displayed on this graph. Data used in the development of these estimates. 

Source: University of California, Los Angeles 



19  

Table 2: Values for Estimated Energy Intensity Curves Using a Power Form 
 

Train/unit 
process 

a b Primary Sources 

OCWD Train 1432.3 -0.073 Tchobanoglous et al. (2015) 

MF 577.503 -0.291 Plumlee et al. (2014); Gerrity et. al (2013) 

MBR 574.12 -0.126 Tchobanoglous et al. (2015); Bertanza et al. 
(2017) 

OZ 61.813 -0.052 Plumlee et al. (2014); Gerrity et. al (2013); 
Margot et al. (2013); Lee et al. (2010) 

BAC <10 MGD 45.164 -0.160 Plumlee et al. (2014); Gerrity et. al (2013) 

BAC > 10 MGD 33.946 -0.036 Plumlee et al. (2014); Gerrity et. al (2013) 

Source: University of California, Los Angeles 

Importantly, while benefits for economies of scale were applied to most plant sizes 
(5MGD-70MGD), those beyond this range for which there was true field data (HYP and 
JWP at 260MGD) were not afforded greater economies of scale. This was done to avoid 
overestimating energy savings due to increasing economies of scale. In keeping with 
this practice, energy estimations for the 5MGD ALTA treatment train were not adjusted 
for economies of scale and instead applied uniformly to all plants. Because this pilot 
data is derived from a 5MGD plant, there is an expectation that any larger 
implementation will see benefits of economies of scale and thus have a reduced energy 
intensity. 

For the development of these values from the calculated curves, note that with the 
exception of the ozone curve, all other unit process O&M curves are expected to contain 
labor and maintenance costs. These non-electrical costs factor into the shape of the 
curve but are unable to be distinctly isolated from energy operations costs. We have 
accepted this error in the analysis as an improvement over a linear or uniform 
assumption, which generally showed a lower R2 value when compared to the power 
function. 



20  

2.2.2 Advanced Treated Water Pressurization Energy 
Intensity Estimation 
In addition to treatment, and regardless of uphill pumping requirements, any DPR 
implementation would require off-site water conveyance to pressurized water mains. 
The required re-pressurization could use a significant amount of energy. We, therefore, 